oV

@ DUMP TRAILER P-510/35

170-02313

@

-15-




'DUMP TRAILER P-510/3S (cont'd)

REF.

CONOOOCTOTR WN =

PART #

120-02231 .

190-06351
160-01091
Std.
110-11411
110-11412
150-02281
150-022812
150-02851
110-00011
51503
110-11413
110-11414
PN-11L156
R-1586
300-40310
51610
110-11421
110-09041
9455-8x8
51506
51527
515672
51573
51574
51575
515676
Std.
190-03031
300-40400
Std.
150-00721
110-14391
120-00622
110-02772
110-14461
130-16211
300-40340
51436
51435
110-14541
110-11541
110-115632
120-01652
150-02861
300-343256
110-11561
300-44310
160-05971
1560-02761

DESCRIPTION

3 T 0 = T PPN
Spring 3/4" die. X 4 172" I 1ireiiiiiiiiiie et cesan st r e e s s e e e e e e e
Brass bushing 13" i.d. X 2" 0.0d. X 2" Ig t1viriviieinmniniinininrcisnreinascrnarssesssneanns
Grease fitting 74 "-28 straight...civviiiiriiicr e e cve s v
Tandem frame (up to serial # 8225) ............ et ererreeerr e rieerearertaaraeeran e neens
Tandem frame (from serial # 8226 and UP) ..covveviiniiiiiiciiiiiiiieiirecrienas ceeren
Axle 1%" o (welded) (Up to serial # B225) .iiviiiiiiiiiiii v e aree e
Axle 2" g (welded) (from serial # 8226 and UP) +.cvivivreririiineinireiirieriernenens
Hinge pin for rear panel ..o s
Pin for tandem......ccooieiiiiiiiiniiiecnniiann, P,
Hub # H-4000 complete (see details page 23) .....ccooovviiiiiiiniiniiiiinnin
Tandem assembly {including 3, 4, 5, 6 & 9) (up to serial # 8225) .......cevvvevnnnnns
Tandem assembly (including 3, 4, 5, 6 & 9) (from serial # 8226 and up) .......... '
Tire 1TL15 -8 ply cevvvveeirinininnnnss et vt rarar e
Rim 157 X B" - 8 holES 1iriiiiiiiii it s s e s s s as e e s a s aaraaes
Bolt %" NC x 1%" Ig 4+ nylon [ocknUt ......ociviiiiceiii e ens
Cylinder gimbal......coviiiiiiiiiiii e aa
[0 LT T o 1-Y: 1o SN
PIivot plate ...cvvieiiiiiici e

T EIDOW (SWIVEI) c1ntereteeseeeessessessiassessesseeresessseseseeerarssesse i raserssseresnetrssaaseses

Telescopic cylinder 3 sections (see details page 26) ....oovevviiiiiiiiiiiiiiiiiinnenann,
Repair kit for cylinder no. 515086 (see details page 26) .......ccccvviiiniiiniinrncnnnnens
Retaining plate for cylinder gimbal...co.coiiniiiiiiiii e et e
Metric bolt 8 X 20 X T.25 MM .viiiiiiiiii i e e e
Retaining MNg «ovoiiic i i s e e e et aereaireraeaine
Locking segments for ball-joint ..o s
Ball-joint seat (welded) .....cviriiiiiiiieriiiii i
Cable clamp B/T8 " . i e s e e e
0= o L= IRC T i N A R P PO SN
Bolt 1/2" NC x 3" Ig + nylon I0CKNUL . .iiicriiiiii s en e e v naas
[ T e T o1 o3 1§ o B Y 2 32 A PP PP
Pin for platform pivot ..o e
Right rear Stake ..c.ivieiiiiiiiii it b s s s s s e s ns
Rear panel with grain door J...cviiciiiieeiii i i arar s ean e ranssanraaersnns
Y R=TaTo F= e B C=T-) gl o T=1 £ 1<) Oy T S PPN
Left rear stake ........oovvecinnennnnn fe e eaeeesieneraTetat et s erahasertrntrnrreear e e neaaernrraents

Rod %" for rear panel I0CK c.covvririciiiiii
£ Y1 L= 2= 12 -1 I PN
L oY oY A o - 1 =
[P 18 e ¢ 1 1 1R e rhtarnrieareeereeerarenaseereneannn
Pin for rear locking MechaniSIm ...vcciviriiiiiiiiirsn ittt arne s caseensensnnens
Bolt 5/16" NC x 1 3/4" Ig + nylon locknut ........cccovennild et rernerraraerernaaeeaiarans
Safety support bracket ..o.cvoiiviiiiiicrii s PR
Bolt 5/8" NC x 1%" Ig + nylon IoCKNUL .. ceiviiiir i ccrcer i e sen e e
LS E= Y =1 VA= U1 0] oo ] 1 N e
T G S U [ U




@ DUMP TRAILER P-510/3S (cont'd)

REF.

48
49
50
51
52
53
b4
5b
56
57
58
59
60
61
62
63

PART #

110-14271
300-36370
644-10000
300-34280
190-03041
9405-6x6
190-03051
130-20331
110-08991
51490
51408
51583
51584-G
51584-D
Std.

Std.

DESCRIPTION’ QTY
Lever for automatic locking mechanisSm ....cocceiiviiiiiiini e e e nnecaees 1
Bolt 3/8" NC x 2%" Ig + nylon loCKNUL ..cuieiiii i cr e 2
Directional control valve 3/8" NPT (cyl. travel limit) (see details page 25).......... 1
Bolt 5/16" NC x 1% "lg + nylon locknUt ....cccvciiiiiiiiiiiiiiieia 2
Hose R1 3/8" x 21" Ig + 1 fitting 6U 106 & 1 fitting 6U 108 ...cvevvvvvivniennnnnen. 1
Street BIDOW B/8 M tiiiiiiiii it e ettt ran e riaeaa 1
Hose R1 3/8" x 114" Ig + 1 fitting 6U 106 & 1 fitting 6U 108......cccvviverninins. 1
Flat washer 1 5/8" i.d. X 2 1/4" 0.d. .iciiiiiiiiiiiciciiii e eeeeeeenns 1
A= I a1 o 1 T ST PSP PSPN 1
Jack 3000 [bs (INcIudes # BB) c.eiiiriiiiiiiiiiiii it e et s v vt eaaeranneaaaaes 1
Pin FOr JACK «eviuieiiiii i et e a e 1
Ring for side panel lock (welded) ....cccoviiiiiiiiiiiiii 4
Side panel lock (L.H.) (welded) «..cooiniviiiiiiiiic e 2
Side panel lock (R.H.) (Welded) c..oevriniiii i e e 2
Castle NUt T 172" NC ottt e e rerrere i eraeaaraeaas 1
Cotter Pin T/4™ X 37 Ig i i e 1

-17-




i
i

® ELECTRIC HYDRAULIC PUMP P-510-PHE

REF.

OO ~NOOTHAWN =

[ I G
HWON->O

15
16

17
® =

PART #

613-00000
9405x6x6
140-05011
300-34280
Std.
110-06801
150-01381
110-06781
300-36310
110-06791
300-36250
110-06772
110-04841
130-067561
51614
51606
51607
C1359x4

DESCRIPTION QTY
=

PE0SES 5

P510/38 &l

Electric hydraulic PUMIP «.oiv e it s e e a s anaes 1 1
R T T O LS S S N 11
Connecting rod ....ccoviviviiiniornninaenn. PP 1 1
Bolt 5/16" NC x 1 1/4" Ig + nylon locknul .....ccovvviiniciciiiiicinninn e 2 2
RO PIN 178 X 1 ittt s s s s e see b e ab s s e ranes 1 1
1770 Y S P 11
[ F T T [T S T T PN 1 1
Rear support (fOr PUMP) ..cviiviiiinriis s sensavanenes e 1 1
Bolt 3/8" NC x 1 1/2" Ig + nylon locknut & flat washer ..........cocviviiniinnnenen 8 8
Front support (fOr PUMP) .cvicaiiinii i ssssse s aeranaaesenes 17 1
Bolt 3/8" NC x 1" Ig + nylon lockhut ..coocvviiiiiiiiiiiii e ccianes 4 -
Battery Rolder ..oiiiiiiicriiinn i e e e 1 -
Threaded rod + 1 nylon locknut 3/8" NC + 1 nylon locknut 7/16™ NC......... 2 -
N 3T | 1= erereranens 17 -
Battery 12 volts 850 AMP..icviiiiriiiinii i opt. -
Battery cable 4G X 30" Ig ...iviiiiiiiiiniiiiiriiicn e wrerireans 11
Battery cable 4G X 168" Ig «coiveiiiiiiiiiiniii i s e 1T -
1 1

Cap 1/4" NPTM

....................................................................................

170-00961 |




® HUB H4000 57503

REF.

20 OWONOOT A WN=

Y

PART #

Std.
51528
51529

Std.
51530
51531
51418
51532
51533
51534
515356

DESCRIPTION

Cotter pin B/32" X T B/4" it e v a e
Dust cap D-4000 2 5/168™ B .cuvvrieriiiiiiisiniiiiisieceniniriinanraisiananesssisissssosans
Castle nut 1" NF x 9/16" thick ...coiviiiiiiiiiiiiiiiiiee e
] YV T=Y 0T i I O g P
Roller bearing Timken: cone no. LMB7048 ......ccccevviiieiiiiianiicininia e
Roller bearing Timken: cup no. LMB7070 ...ccviviiiiiviiiiiiiiiiiiiin e
Rim screw 9/16" .....ccccvvveinnnns e e te e et Eeseesitearerraaneetranire i tsetes e es et tanrraaras
Hub only H4000 ........coeviiiiininnnnns T ROTTSTTIIY
Roller bearing Timken: cup no. LM297710 ..o
Roller bearing Timken: cone no. LM29749 .....cciviiiiiiniiiiiiicncsin e
Oil seal No. CRTI74TDH .iiiiiiiiiciiiiiicirnna s S e eierrrtetrennerarerareaeaaaseas -

-23 -




TELESCOPIC CYLINDER # 51506

REF. PART #

515676

Std.
51675
51574
51586
51587

515688
51589

2ed

51527

*ONOOCTH WN -

Z

*NIl = Not illustrated

L

T
AN

/
I H J/.
N 7zeeaz
A — . ! N .._.__{ -
- . /] ]
{ Nl% AT 91T
\g
[ N[
: g
N
I :5
A 8 5
N
NH
N\
N
’ \
\
N 6
2 1)

DESCRIPTION

Ball joint seat (welded) ....c...ccoiiiiiiiiiiiiiin i e 1
Grease fitting 1/4"-28 Straight v.vuvieecriririi e 1
Locking segments for ball-joint 2 7/8" .........c.oiviniis P, 1
Retaining ring {(interior), 3.175™ ...ciiiiriiiiiiiii s i e 1
00 o 2 =Y 03 e 1 (P00 SF rereeerraees 1
PiSton WITH Dallcuisisiiieiiiiieivaia s et st e s s a s s s e s s e e nans 1
Threaded CyliNder DASE ..ouvevvieiiiicrinii i e s s s e s e 1
Seal Kit FOr CONNECTOr .iiiiiiv i iiiiiiiarcciteranranassszrnrarsassseanssacssssssrsnsesssnesnanas 1
Repair it for CYNNAEr ..o e 1

* Some parts might not be available apart.

-26 -




- POWER PACK # 51536

QUTLET PORT
VM NPTF ‘—BATTERY

s

be ]
L
TL_~ %;j&

-7 -




POWER PACK # 51536 (cont'd)

REF. PART #
1 51537
2 515638
3 51639
4 51540
b 51541

12 51542
15 515643
16 51544
17 51545
18 51546
19 51547
20 51548
21 51549
22 51550
23 51551
24 Std.
25 Std.
26 Std.
27 Std.
28 Std.
34 515652
3b 515653
37 51654
39 515565
40 515b6
41 51557
42 Std.
43 515568
44 515659
45 Std.

DESCRIPTION

Bracket assembly with mounting plate and start switch ..........cocvvniirnerininenes

Bracket assembly with mounting plate ...............
Bracket assembly only ...ooovviiniiiinn i
TOrsion SPrNG .vcvvviviiiiiiiii s s
BIOCK i e

Pump assembly (gear code 0B) ....cocvvivviviiiinnnnns
Industrial o-ring (3 5/8" x 3 7/8" x 1/8") cvcvvvven.n.
Plunger .o
Main check valve .....ovivvviniiiin e
Seal and gasket ...... e
Descending check valv®.........cc.cvvveviinniiineninns
Relief valve ...ocoviviciiiiiiiicncrcniiirncne i enn

Ball bearing «..oiviiciiiiiiiiiii i
NUL B/TB"-24 orviiiiiiiiiririiriinisiesesasisnensseaans
Lock washer B/18" ..iviviviviiiiiiiiiareiriraieinnenn,
Star Washer 1/4" ...ueeiiiriiieiieeonreiie e eeees
Lock washer 1/4" ... e
Bolt 1/4"-20 X 8 1/2" wiviiiiieiiiiineiiniinerenenenions
FIEr vt e s y
Filter (suction tube) 3/8" NPT 90° ....c.cvvvvvninenes
Return tube 1/8" .. vvciiiriiiiiiiiiiiiiiinsensisriniarees
Reservoir 6%4" x 7" x 15", 510 in® usable ..........
Vent PlUg ... e
Square head plug ..ccooivvieiiiic i
Screw 10-24 X 3/8" iviiiiiiiiiiiiiiiiieinrerreeiienrns
Return tube (1/8 NPT) iviviviiiiiiciincecccineas
Insulated cable with lugs 9" 6 gauge .................

Flange hex. head screw (tap tite) 1/4"-20 x 5/8"

* Some parts might not be available apart.

-28 -

...........................................
...........................................
...........................................
...........................................
R
...........................................
-------------------------------------------
-------------------------------------------
...........................................
...........................................
-------------------------------------------
...........................................
...........................................
...........................................

...........................................

...........................................
...........................................
-------------------------------------------
...........................................
...........................................
...........................................

...........................................
...........................................
...........................................
...........................................
...........................................




